Fendt

FARMER 412NA (412/00101-99999) F412105
TABLE OF CONTENT Page00-TOC

Page Number Page Title Page Reference

01-000-TOC ENGINE, FUEL AND EXHAUST SYSTEM 01-000-TOC

02-000-TOC AXLES 02-000-TOC

03-000-TOC STEERING SYSTEM 03-000-TOC

04-000-TOC DRIVE TRAIN SYSTEM 04-000-TOC

05-000-TOC COMPRESSED AIR SYSTEM 05-000-TOC

06-000-TOC HYDRAULIC SYSTEM 06-000-TOC

07-000-TOC ELECTRICAL SYSTEM 07-000-TOC

08-000-TOC CAB 08-000-TOC

09-000-TOC AIR CONDITIONING AND HEATING SYSTEM 09-000-TOC

10-000-TOC CHASSIS 10-000-TOC

11-000-TOC WHEELS 11-000-TOC

12-000-TOC IMPLEMENT LIFT SYSTEM FRONT 12-000-TOC

13-000-TOC IMPLEMENT LIFT SYSTEM REAR 13-000-TOC

14-000-TOC FRONT/REAR LOADERS 14-000-TOC

15-000-TOC ACCESSORIES 15-000-TOC



FARMER 412NA (412/00101-99999)
35064

035064

Ref 2010 Page 01-0001



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE

Page01-0001

Item Part Number

72424929

72604791
1 72424466
2 72416467
3 72344342
4 72315438
5 72315095
6 72325319
7 72325321
8 72429347
9 72416468

10 72416469
11 72416470
12 72325325
13 72325326
14 72315799
15 72325327
18 72431135

185 72325403

Qty Description

e

[
rwrkr S5

Ay

PFRPNRORDMRN N

Ay

Comments

<-- 412/0101 --> 412/0300
<-- 412/1001 --> 412/1866

ENGINE

ENGINE EXCHANGE
<--Z412.200.010.010
ENGINE EXCHANGE

REMANUFACTURED SHORT BLOCK ENGINE

CRANKCASE
><2-15,18

HEXAGONAL HEAD BOLT

ADAPTER BUSH
PLUG SCREW
SEALING WASHER
PLUG

M30X1,5

PLUG

M22X1,5

SCREW

M14X1,5
CYLINDER LINER
BEARING BUSHING
BEARING BUSHING
CORE HOLE PLUG
CORE HOLE PLUG
PLUG

GUIDE SLEEVE
LOCKING PLUG
M22X1,5
SAFE.LOCK AGENT

Technical Specification

BF04M2013C

DIN 908 M14X1,5-ST
DIN 7603 A14X20-CU

M14X1,5

DIN 7604 AM14X1,5-A3L



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com



FARMER 412NA (412/00101-99999)
41374

J ||||I|I¢
(- ,n,./uﬂmﬂw.m -7

RSN

NS

)Y J O V../, N
O -@H == - ayiP

-
™

PLELVD

Page 01-0002

Ref 2012



Fendt

FARMER 412NA (412/00101-99999) F412105
CRANKCASE Page01-0002
ltem Part Qty Description Technical
Number Comments Specification
<--412/0301 --> 412/0400
<--412/1867
ENGINE NUMBER
--> 860751
72427002 1 ENGINE BF04M2013C
ENGINE NEW
FLYWHEEL MUST BE CHANGED IF
A NEW ENGINE IS SUPPLIED
<--Z412.201.010.010
ENGINE EXCHANGE
WHEN ORDERING ALWAYS INDICATE
ENGINE NO. AND KILOWATT RATING
72604526 1 REMANUFACTURED SHORT BLOCK ENGINE
1 72431647 1 CRANKCASE
><2-15,18
<-- F412.201.210.100
2 72416467 10 HEXAGONAL HEAD BOLT
3 72344342 10 ADAPTER BUSH
4 72315438 1 PLUG SCREW DIN 908
M14X1,5-ST
5 72315095 3 SEALING WASHER DIN 7603
Al14X20-CU
6 72325319 1 PLUG
M30X1,5
7 72325321 1 PLUG
M22X1,5
ENG.NO.
--> 10549999
72455559 1 PLUG SCREW
ENG.NO.
<-- 10550000
8 72429347 2 SCREW M14X1,5
M14X1,5
9 72455567 1 SEALING WASHER DIN 7603
D22X27-CU
ENG.NO.
<-- 10550000
10 72416469 4  BEARING BUSHING
11 72416470 1 BEARING BUSHING
12 72325325 6 CORE HOLE PLUG
13 72325326 4 CORE HOLE PLUG
14 72315799 2 PLUG DIN 7604
AM14X1,5-A3L
15 72325327 1 GUIDE SLEEVE
18 72431135 1 LOCKING PLUG
M22X1,5
185 72325403 1 SAFE.LOCK AGENT



FARMER 412NA (412/00101-99999)
33869

- w
= H{E—CD-
~
OO '\’
<y

S
W
A
)\

,_
A
\
—— Ao
/)

033869
N -
Eo
Ay

Ref 2013 Page 01-0003



Fendt

FARMER 412NA (412/00101-99999) F412105
CRANKCASE Page01-0003
ltem Part Qty Description Technical
Number Comments Specification
ENGINE NUMBER
<-- 860752
--> 1065823
72427002 1 ENGINE BF04M2013C
ENGINE NEW

FLYWHEEL MUST BE CHANGED IF

A NEW ENGINE IS SUPPLIED

<--Z412.201.010.010

ENGINE EXCHANGE

WHEN ORDERING ALWAYS INDICATE

ENGINE NO. AND KILOWATT RATING

72604526 REMANUFACTURED SHORT BLOCK ENGINE

1 72435954 1 CRANKCASE

><2-15,18,19-24

[EnY

2 72416467 10 HEXAGONAL HEAD BOLT
3 72344342 10 ADAPTER BUSH
4 72315438 1 PLUG SCREW DIN 908
M14X1,5-ST
5 72315095 3  SEALING WASHER DIN 7603
A14X20-CU
6 72325319 1 PLUG
30X1,5
7 72325321 1 PLUG
22X1,5
8 72429347 2 SCREW M14X1,5
14X1,5
10 72416469 4 BEARING BUSHING
11 72416470 1 BEARING BUSHING
12 72325325 6 CORE HOLE PLUG
13 72325326 4 CORE HOLE PLUG
14 72315799 2 PLUG DIN 7604
AM14X1,5-A3L
15 72325327 1 GUIDE SLEEVE
18 72431135 1 LOCKING PLUG
M22X1,5
19 72429813 2 GANG SHAFT
20 72325339 4 BUSH
21 72415943 2 THRUST WASHER
22 72423137 2 HEXAGONAL HEAD BOLT
M8X16
23 72420773 1 LOCKING PART
24 72420774 1 LINE

50
SEE BALANCER GEARS
185 72325403 1 SAFE.LOCK AGENT



FARMER 412NA (412/00101-99999)
33869

- w
= H{E—CD-
~
OO '\’
<y

S
W
A
)\

,_
A
\
—— Ao
/)

033869
N -
Eo
Ay

Ref 2014 Page 01-0004



Fendt

FARMER 412NA (412/00101-99999) F412105
CRANKCASE Page01-0004
ltem Part Qty Description Technical
Number Comments Specification
ENGINE NUMBER
<-- 1065824
72427002 1 ENGINE BF04M2013C
ENGINE NEW
FLYWHEEL MUST BE CHANGED IF
A NEW ENGINE IS SUPPLIED
-->412/6257
<--Z412.201.010.010
ENGINE EXCHANGE
WHEN ORDERING ALWAYS INDICATE
ENGINE NO. AND KILOWATT RATING
72604526 1 REMANUFACTURED SHORT BLOCK ENGINE
-->412/6257
72451250 1 ENGINE BF04M2013C
ENGINE NEW
<--412/6258
<--Z412.201.010.011
ENGINE EXCHANGE
72604526 1 REMANUFACTURED SHORT BLOCK ENGINE
<--412/6258
1 72609289 1 CRANKCASE
><2-15,18-24
2 72416467 10 HEXAGONAL HEAD BOLT
3 72344342 10 ADAPTER BUSH
4 72315438 1 PLUG SCREW DIN 908
M14X1,5-ST
5 72315095 3 SEALING WASHER DIN 7603
Al14X20-CU
6 72325319 1 PLUG
30X1,5
7 72325321 1 PLUG
22X1,5
8 72429347 2 SCREW M14X1,5
14X1,5
10 72416469 4  BEARING BUSHING
11 72416470 1 BEARING BUSHING
12 72325325 6 CORE HOLE PLUG
13 72325326 4 CORE HOLE PLUG
14 72315799 2 PLUG DIN 7604
AM14X1,5-A3L
15 72325327 1 GUIDE SLEEVE
18 72431135 1 LOCKING PLUG
19 72429813 2  GANG SHAFT
20 72325339 4 BUSH
21 72415943 2 THRUST WASHER
22 72423137 2 HEXAGONAL HEAD BOLT
M8X16
23 72420773 1 LOCKING PART
24 72420774 1 LINE
50
SEE BALANCER GEARS
185 72325403 1 SAFE.LOCK AGENT



FARMER 412NA (412/00101-99999)
432327-M-1

H

o/\ :

/m%o Ffw \.»\\\ \mwm\
R Tge w\}mf ¥ & -
“ﬁb \’of/\\ ! AW\J&V\\\ \\. ..\ \\ \ cr\\

432327-M-1

Page 01-0005

Ref 2020



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE

Page01-0005

Item Part Number

72627515
72315088
72323677
72631860
185 72325403

O~ WNPRF

P NNNPRP

Qty Description Technical Specification

Comments
BLANKING PARTS

CORE HOLE PLUG

SEALING WASHER DIN 7603 A10X13,5-CU
PLUG

SLUG

SAFE.LOCK AGENT



FARMER 412NA (412/00101-99999)
30094

I'd )@ \
/) e
——— /.7 >~ —c ==
e RN
o Y AN
\OQ\UI@/ S S o / /./\.N.// /”// "
P RN ORI P HER
oI 1 0 [R) N =N —
2oy 10N c A;//fnf,nul./
DN ! DA“N AN A Ny
/02 ARG S O T s o o .- =D

or > T OSTRG P!
SRS e S esdey SR &,
/ AN ANy R - Ay I ey ~
/ \ Vo SmxHo l G20l ) L
S _o)og\ oMol 5770 o g
Vi H Ny St Lo 1° Nuh ;W4 NAQ
iy ;M / of ey S A <
L/ 0¢~ Nt S T v ey
in PNy SO Cpop g e
& 17 fy o\\eHI\/aJs\\\ P A
\ " / QAIH.L&\\ My Bl\ \ \“0\ /
- "t
/.,/ .%O he «\\ .4@U /
g oh@@m\ NS e o ./
VN CAe ) p2- ) . .
/C i 1\ NE_ S \__.w
N f\\\ﬁllm\k N SN \ﬁ\/ul//./;,
=< ~~ \
AN IF\!HIIIII/__\\ \lllll .4\ N h\V
Ay Voo NN 2y AN AN W
= NoSal® UoSC oty N
\ NN h
N . YN
/m \ [y N N X e/
WA~ e T
NS NS T

1600€0

Page 01-0006

Ref 2025



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE

Page01-0006

ltem Part Number Qty Description
Comments

PISTON COOL.NOZZLE
1 72415140 4  PISTON COOLING JET



FARMER 412NA (412/00101-99999)
12057

12057

Ref 2030 Page 01-0007



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE

Page01-0007

ltem Part Number Qty Description

Comments

INTERM. GEAR WHEEL
1 72325335 1 GEAR WHEEL
2 72315658 1 HEXAGONAL HEAD BOLT
3 72325336 1 PIVOT

Technical Specification

DIN 933 M8X35-10.9



FARMER 412NA (412/00101-99999)
40194

\\_H.Mul |&||4w/
PR, o
ottt W =TI
~ 0N of TR\
02 QY © ° o / /.\.w.// /n/ =,
‘\\SD\\ /—« \ KN Mo .V,. Wy
o _o%/ €N /lﬂ(\rﬁ.\ /
o ) i \ N —— ————
\@nnmm I :m%v nuwmmww nvAH.UT //rLJ«
AN S A RIRCN
A 00 fig \T\.ﬁ..ﬁmmwm-bb-:@
A ) RV 0/ oft = N Yo7 30 7
e \a:ma e oy \\\an\wq a7’
TN SN LT D
4 ~P\J, 7 o am o/ b LIty kx4
o —o cfnb\ /5 \ \\IR\ 4 \ !\
e i O\\/_g /g P\dwﬁ\\-\\b\s W ’ \&>
S 00~ \\J\,o— \\ Q\P\J- ST ARr A ¥4 %\ ;,
Py, oy L6700 .
A o\t nwl\lAI«\ P A ST A *
// ! / hAnn .|.Nu\\ J \“u\-”\ \ —
NG~ i / 7z
- /
/,o Oo\\/a \\ \\J\NAVJ\. AL/ Nu_w\
\ A A A
/mx/\\ A.Js -1 Ay eyl
9 - -~ _ ! RS

761070

Page 01-0008

Ref 2035



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE

Page01-0008

ltem Part Number Qty Description
Comments

LOCKING PLUG

1 72325326 1 COREHOLE PLUG
185 72325403 1 SAFE.LOCK AGENT



FARMER 412NA (412/00101-99999)
F51551

051551

7 T~
,g"Dc*&é‘\
Pt “
Pt \\_)G'\“h\‘
PraiR [ I
e oS -~
AN Tl T~
RS0 o
Pi 4 N
P P = )
“ "\ b“\a S o T
SN SR
3 2 0N o TN
P o (”:‘ -4
[ k-allt {\g Er\\
i WV
L P aNON
77 “\ \:&
. N v g
DY) /DQ"'! 1‘.@ ‘\)\
'{:‘raj 7 \’I) val ]
’ 171 3
I ,{"1,!,/1\\21
AP O BN
[P el ‘}/' } @1&
SR AL A
- - ~ S [
A ,l/,\e " w 1!
P Wo7
- ,’ -~ Sz
/z’ e -
- - //
e -
Lo«
_t/ 3 -~
P 2 \,“'.‘
~ 5
~
~. 4
\’\
~
y
~
~

Ref 2045

Page

01-0009



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE

Page01-0009

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72621034
7 72315088

8 72323677

Qty Description
Comments

BLANKING PARTS
ENGINE NUMBER
--> 825775

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
1 HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER
1 PLUG

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20

DIN 7603 A10X13,5-CU



FARMER 412NA (412/00101-99999)

F51552

051552

At
P -3‘“‘*
LR QR
e,
a1t /"JOEES:{
o =2
,‘}’%; DCSS M e ~
FLI 2 2
;9 "
R ST S
A ‘\@»’/Q"Q -
4 [ -
A N R
N (f\\ R
"B L.a", )"':s [f‘\
1 S
L 4 ‘9)‘\:).}”[\\
17" 4 \ ~_ \}
“"\ “N
/..) N Vo L)
Ea ’G 1
T 1R
| lb r ! 1} | l!
I IR Al SR RN
(R /1;’ [N
[ WA 1 s
S N o
- LA ~ 'y
- ~ . Y - 1
) PP | o
L”lf /"_‘ ]\\s "Q:.“\
N T —— n(:::::‘
N

Ref 2046

Page

01-0010



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE

Page01-0010

Item Part Number

2 72315799
3 72315094
4 72431648
5 72416472
6 72621034
7 72315088

8 72323677

Qty Description
Comments

BLANKING PARTS
ENGINE NUMBER
<-- 825776

1 PLUG

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER

NOT NEEDED WITH AIR BRAKE

1 COVER

NOT NEEDED WITH AIR BRAKE
1 SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
2 HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
1 SEALING WASHER
1 PLUG

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN 7603 A14X18-CU

M10X20

DIN 7603 A10X13,5-CU



FARMER 412NA (412/00101-99999)
31426

GEE

Page 01-0011

Ref 2047



Fendt

FARMER 412NA (412/00101-99999)

F412105

MASS BALANCER GEAR

Page01-0011

Item Part Number

72429813
72325339
72415940
72415941
72423136

GORrWNPF

72415942
72423137

~N O

8 72315644
9 72315086
10 72415943
11 72423138

12 72415945
185 72381391

Qty Description Technical Specification

P NDNN N - NNN AP

Ay

Comments

ENGINE NUMBER
--> 860751

GANG SHAFT

BUSH

PIVOT

GEAR WHEEL

COUNTERSUNK CAPSCREW

M8X45

FIXING SHIM

HEXAGONAL HEAD BOLT

M8X16

HEXAGONAL HEAD BOLT DIN 933 M8X10-8.8A3L
SEALING WASHER DIN 7603 A8X11,5-CU
THRUST WASHER

SEAL

7X1,5MM

PIVOT

THREADLOCKER LOCTITE 243 10ML



FARMER 412NA (412/00101-99999)
33867

RN
’,;-:959 ‘;\\
’2 Sese /M EPON
.. O eSS o«
e Ol’ ,Noigs\\
- \\: ‘;&-s’ F_i&jé?‘--’f'__ "S ¥
A N (A A
< ",f))\lr\ '\‘\\"ﬁ Ljn\;';‘ S
] r (/l l\\_,\ Ta A & [Sp] ‘\ e
H B4 N Y AN <325
LL'ﬁ y W'\\\JQ'_\J ARG £ [&TX 7o
~ [ R e
P A TN LR N d !
g’ "1 A\‘Jﬂ"\‘ .‘gfa '
|ﬁ’," N s RIRNY 1 N 2 m ¢,
SRy ~ ‘\\Ja:l’” o N
v ‘/,Ill ! ,&*\@1 N0 (‘;‘,0\ - ,A
bl Pt oy S AN e "’"n ] o
Ly %\1‘\ [ ST D
RN N ] N o el
\ IAHE NP RN v 5500 - f a
i::::=~:1' \\\\«:\ ~ 1 \i::,g'l” :/I’ /<:r 1 g dl
~3 oo R el 7 s e
SN R IR AN 12
ST TSR LA
- S W& o f Wzt
@ Sl 07 S0
‘\3!‘.; Q: : o2

=
[¥=3
W
m
m
=3

Ref 2048 Page 01-0012



Fendt

FARMER 412NA (412/00101-99999)

F412105

MASS BALANCER GEAR

Page01-0012

Item Part Number

g b~ w

[y
Roowoo

50

72415940
72415941
72423136

72415942
72315644
72315087
72423138

72415945

Qty Description Technical Specification

P NN P NDNN

Ay

Comments

ENGINE NUMBER
<-- 860752

PIVOT

GEAR WHEEL

COUNTERSUNK CAPSCREW

M8X45

FIXING SHIM

HEXAGONAL HEAD BOLT DIN 933 M8X10-8.8A3L
SEALING WASHER DIN 7603 A8X14-CU
SEAL

7X1,5MM

PIVOT

SEE CRANKCASE



FARMER 412NA (412/00101-99999)
40029

__ S 0/
[
\ L/ 0\I|0|.\\\.M\w
e pe) - T a1| ||||'/
T S
A o [ O AN NN
N2 ﬂ//O Q f L. ///// //,
J Om\s\\lz/ AN N Qo \ A \//z AR ///
A A
A VAN N NN RTAN
o \T ,O \ (&) AN SN
o 1 N NS S N Y
= V7N - A;H// P )
PV G ' & D, NS Y
/ N ! \J\VA/ * S Vo o Q
/ 4 \ Y IR Y - \
\\\o\ NN Nl T D e o o )
,,07 f y-—--5——"—-—--= Tl e mmm e e 3
a0 VOO B9 et e o500 )
/ | e Q > N ~57 /
I A VN W v (s
QU7 ‘Nea ST Sl
TN AU 2o, (o Ay
\ A 1\\ o s o ~4 Vi I,\ ..b\\\
= , /
Y s R R R
\)J 7~ f) _7 (@] S / ‘
Vo) S T S (il = Sy
B s /_ ) e = / / /- 2
- ~
S, f\)ﬁm» o/,\\\ r.\ \UJG Q K J V\r\ J
- ’
g, ) /\r\/\\ . P \\ \\ o A\\
. K Y S S
0« / ! oy

620010

Page 01-0013

Ref 2050



Fendt

FARMER 412NA (412/00101-99999)

F412105

ENGINE MOUNTINGS

Page01-0013

ltem Part Number Qty Description

Comments

LEFT
1 72428791 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FARMER 412NA (412/00101-99999)
40030

- a~)
s H i O _O [~ ~r - 7
A Y oy S N R L
’ ! £ i e ! - U T
YZZ XN Na V-2 SR VAR nw Ve B Y/,
Y, ! sa ———y A N
LS / C__ﬁ J " vV \'H i
- s a N o et ) ws- —~7 !
\ 0 0 Y - O A 3 =
\.J ’ 3 o, o i ¢ Q\
1 \—_\f \H r-!\\ \Ill\ \- Fi s
._ fr\ss_ vy oo el '] 7 \_ — .Nu\\
L4 - 4
/ \ mﬁ.. N ...W\M\J& ? / \\ 274
AN é.\f\ L ¢ / / Y
, ¢ - ! ! r -5
‘ ! \ r rooa ¥
{ ! .’ \...1\
] / ‘

0E00%0

Page 01-0014

Ref 2055



Fendt

FARMER 412NA (412/00101-99999)

F412105

ENGINE MOUNTINGS

Page01-0014

ltem Part Number Qty Description

Comments

RIGHT
1 72423955 1 ENGINE SUSPENSION
2 72418408 1 HEXAGONAL HEAD BOLT
3 72374294 1 HEXAGONAL HEAD BOLT

Technical Specification

DIN 933 M16X40 GWA-10.9
DIN 931-M16X85 GWA-10.9



FARMER 412NA (412/00101-99999)
35107

" ;\\]P //,,< v
i i
/70 N
LU ALY A
o/ N e \
=
—74
)
' ,/,/W,\ v
S LN
5 7
s
=2
L015€D

Page 01-0015

Ref 2058



Fendt
FARMER 412NA (412/00101-99999)
ENGINE BEARINGS
ltem Part Number Qty Description Technical Specification
Comments
72423988 4  ENGINE MOUNT

1
2 72318110 4 DISC
3 72315563 4 HEXAGONAL HEAD BOLT  DIN 931 M12X80-8.8A3L

F412105
Page01-0015




FARMER 412NA (412/00101-99999)
12566

99571

Page 01-0016

Ref 2061



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE BREATHER

Page01-0016

ltem Part Number Qty

1 72425784 1
2 72325449 2
4 72416500 1
5 72425767 1
6 72425768 2
7 72325537 2
8 72425769 1
9 72315101 1
10 72425770 1
11 72325453 1
12 72325457 1
13 72425771 1

14 72416578
15 72323517
16 72425772

NEFEN

Description
Comments

<-- 412/0101 --> 412/0300
<-- 412/1001 --> 412/1866

BREATHER

><4-6

<-- F718.202.210.130
HEXAGONAL HEAD BOLT
M8X25

MOLDED SEAL

FILTER ELEMENT
HEXAGONAL HEAD BOLT
M5X20

HOSE CLIP

THIMBLE

SEALING WASHER

LOCK VALVE
HEXAGONAL HEAD BOLT
M8X50

HEXAGONAL HEAD BOLT
M8X40

BREATHER LINE

><14-16

SEALING WASHER
BANJO BOLT

PIPE CLAMP

Technical Specification

M8X25

DIN 7603 A22X27-CU



FARMER 412NA (412/00101-99999)
12566

99571

Page 01-0017

Ref 2062




Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE BREATHER

Page01-0017

ltem Part Number Qty Description
Comments

<-- 412/0301 --> 412/0400

<-- 412/1867

1 72426699 1 BREATHER
><4-6
ENG.NO.
--> 1001259
<-- F718.202.210.130

72434609 1 BREATHER

WITHOUT SERVICEABLE FILTER
><4,6
<-- 1001260

2 72325449 2 HEXAGONAL HEAD BOLT
M8X25

4 72416500 1 MOLDED SEAL

5 72426653 1  FILTER ELEMENT
ENG.NO.
--> 1001259
NOT AVAILABLE IN SINGLE PARTS
ENG.NO.
<-- 1001260

6 72425768 2 HEXAGONAL HEAD BOLT
M5X20

7 72325537 2 HOSECLIP

8 72425769 1 THIMBLE

9 72315101 1 SEALING WASHER

10 72425770 1 LOCK VALVE

11 72325453 1  HEXAGONAL HEAD BOLT
M8X50

12 72325457 1  HEXAGONAL HEAD BOLT
M8X40

13 72425771 1 BREATHER LINE
><14-16

14 72416578 2 SEALING WASHER

15 72323517 1  BANJOBOLT

16 72425772 2 PIPE CLAMP

Technical Specification

M8X25

DIN 7603 A22X27-CU



Suggest:
For more complete manuals. Please go to
the home page.

https://www.ebooklibonline.com

If the above button click is invalid. Please
download this document first, and then
click the above link to download the
complete manual.

Thank you so much for reading


https://www.ebooklibonline.com/downloads/fendt-farmer-412-na-412-00101-99999-tractor-parts-catalogue-manual-instant-download-part-no-f412105/

FARMER 412NA (412/00101-99999)
30820

030820

Ref 2063 Page 01-0018



Fendt

FARMER 412NA (412/00101-99999)

F412105

CRANKCASE BREATHER

Page01-0018

ltem Part Number Qty Description

Comments
PIPE
1 72318111 1 RUBBER ARCH
2 72424489 1 PIPE
3 72311167 2 HOSE CLIP



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com





